



# XINGHUA HUANYU WELDING MATERIAL CO.,LTD

Add: Renmin Road(W),Dainan Town, Xinghua City, Jiangsu Province, China

Tel: +86-523-83785682 Fax: +86-523-83780773

## TEST CERTIFICATE

Total pages : 1

INVOICE NO : 00006802  
DATE OF PRODUCTION: APRIL.15.2018  
CUSTOMER : INTERA LTD (kommunalniy street, 4 kamensk-shahtinskij, 347805 Russia )  
PRODUCT : STAINLESS STEEL WIRE  
NET WEIGHT : 650.00 KGS  
Lot No. : 21802A136

CHEMICAL COMPOSITION – According to AWS 5.9 GRADE 308LSi

Lot No.	C	Mn	Si	P	S	Cr	Ni
21802A136	0,027	1,53	0,81	0,027	0,010	19,68	9,14
MINIMUM		1,00	0,65			19,50	9,00
MAXIMUM	0,03	2,50	1,00	0,030	0,030	22,00	11,00

### PHYSICAL PROPERTIES

Diameter (mm)	Tolerance (mm)	Tensile Strength (MPa)
1,60 (L1000mm)	- 0.03	1050
2,00 (L1000mm)	- 0.03	1020
2,40 (L1000mm)	- 0.05	902

We declare that figures shown in this Certificate are based on the test results held at the manufacturer's factory laboratory and that all particulars are true and correct.  
The above mentioned material is in good order and condition



(seal and signature / подпись и печать)